
Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-1 

ATTACHMENT F – FACT SHEET 
 

Table of Contents 
F  

Attachment F – Fact Sheet ..................................................................................................... F-3 
I. Permit Information .......................................................................................................... F-3 
II. Facility Description ......................................................................................................... F-4 

A. Description of Wastewater and Biosolids Treatment or Controls ............................. F-5 
[...]
C. Whole Effluent Toxicity Testing Requirements ...................................................... F-49 
D. Receiving Water Monitoring................................................................................... F-50 

1. Surface Water.................................................................................................... F-50 
E. Other Monitoring Requirements............................................................................. F-50 

1. Watershed Monitoring and Bioassessment Monitoring...................................... F-50 
VII. Rationale for Provisions................................................................................................ F-51 

A. Standard Provisions............................................................................................... F-51 
B. Special Provisions.................................................................................................. F-51 

1. Reopener Provisions.......................................................................................... F-51 
2. Special Studies and Additional Monitoring Requirements.................................. F-51 
3. Best Management Practices and Pollution Prevention ...................................... F-52 
4. Construction, Operation, and Maintenance Specifications................................. F-52 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-2 

5. Special Provisions for Municipal Facilities (POTWs Only) ................................. F-52 
6. Compliance Schedules ...................................................................................... F-53 

VIII. Public Participation ....................................................................................................... F-53 
A. Notification of Interested Parties ............................................................................ F-54 
B. Written Comments ................................................................................................. F-54 
C. Public Hearing ....................................................................................................... F-54 
D. Nature of Hearing................................................................................................... F-54 
E. Parties to the Hearing ............................................................................................ F-55 
F Public Comments and Submittal of Evidence ........................................................ F-55 
G. Hearing Procedure................................................................................................. F-55 
H. Waste Discharge Requirements Petitions.............................................................. F-56 
I. Information and Copying........................................................................................ F-56 
J. Register of Interested Persons .............................................................................. F-56 
K. Additional Information ............................................................................................ F-56 

 
List of Tables 

 
Table 1.  Facility Information................................................................................................... F-3 
Table 2.  Historic Effluent Limitations and Monitoring Data .................................................... F-6 
Table 3.  Basin Plan Beneficial Uses.................................................................................... F-12 
Table 4.  Summary of Technology-based Effluent Limitations for Discharge Point 001 ....... F-19 
Table 5.  Translated Ammonia Effluent Limitations .............................................................. F-30 
Table 6.  Summary of Reasonable Potential Analysis .......................................................... F-33 
Table 7.  Summary of Water Quality-based Effluent Limitations for Discharge Point 001 .... F-41 
Table 8.  Summary of Final Effluent Limitations for Discharge Point 001 ............................. F-46 
Table 9.  Effluent Monitoring Program Comparison Table.................................................... F-48 
 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-3 

ATTACHMENT F – FACT SHEET 
 
As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 
 
I. PERMIT INFORMATION 

 
The following table summarizes administrative information related to the facility. 

 
 Table 1.  Facility Information 

 

WDID 4B190107015 
Discharger Joint Outfall System 
Name of Facility Los Coyotes Water Reclamation Plant, Cerritos 

16515 Piuma Avenue 
Cerritos, CA, 90703 Facility Address 
Los Angeles County 

Facility Contact, Title and 
Phone Ann Heil, Supervising Engineer, (562) 699-7411 

Authorized Person to Sign 
and Submit Reports Ann Heil, Supervising Engineer, (562) 699-7411 

Mailing Address 1955 Workman Mill Road, Whittier, CA 90601 
Billing Address SAME 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Y 
Reclamation Requirements Producer 
Facility Permitted Flow 37.5 million gallons per day 
Facility Design Flow 37.5 million gallons per day 
Watershed San Gabriel River  
Receiving Water San Gabriel River Reach 1 
Receiving Water Type Inland surface water 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-4 

A. The Joint Outfall System (ownership and operation of the Joint Outfall System is 
proportionally shared among the signatory parties to the amended Joint Outfall 
Agreement effective July 1, 1995.  These parties include County Sanitation Districts of 
Los Angeles County Nos. 1, 2, 3, 5, 8, 15, 16,17, 18, 19, 21, 22, 23, 28, 29, and 34, and 
South Bay Cities Sanitation District of Los Angeles County), formerly referred to as the 
County Sanitation Districts of Los Angeles County and hereinafter Discharger or 
Districts, is the owner and operator of Los Coyotes Water Reclamation Plant 
(hereinafter Facility), a Publicly-Owned Treatment Works. 

 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

 
B. The Facility discharges wastewater to Reach 1 (Firestone Blvd. To Estuary) of San 

Gabriel River, a water of the United States, and is currently regulated by Order R4-
2002-0121 which was adopted on July 11, 2002, and expires on June 10, 2007.  The 
terms and conditions of the current Order have been automatically continued and 
remain in effect until new Waste Discharge Requirements and NPDES permit are 
adopted pursuant to this Order. 

 
C. The Discharger filed a report of waste discharge and submitted an application for 

renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on December 12, 2006.  A site visit was conducted 
on April 27, 2007, to observe operations and collect additional data to develop permit 
limitations and conditions. 

  
II. FACILITY DESCRIPTION 
 

The Discharger owns and operates the Los Coyotes WRP, a tertiary wastewater treatment 
plant located at 16515 Piuma Avenue, Cerritos, California.  Attachment B shows the 
location of the plant.  The Los Coyotes WRP currently receives wastewater from 
Alhambra, Arcadia, Artesia, Bellflower, Cerritos, City of Industry, Downey, Duarte, El 
Monte, Glendale, Irwindale, La Cañada, Flintridge, La Habra Heights, La Mirada, 
Monrovia, Montebello, Monterey Park, Norwalk, Pasadena, Pico Rivera, Rosemead, San 
Gabriel, San Marino, Santa Fe Springs, South El Monte, South Pasadena, Temple City, 
and Whittier.  The wastewater is a mixture of domestic and industrial wastewater that is 
pre-treated pursuant to 40 CFR Part 403.  Los Coyotes WRP has a design capacity of 
37.5 mgd and serves an estimated population of 290,000 people. 
 
The Los Coyotes WRP is part of integrated network of facilities, known as the Joint Outfall 
System (JOS).  The JOS incorporates the Los Coyotes WRP and six other wastewater 
treatment plants, which are connected by more than 1,200 miles of interceptors and truck 
sewers.  The upstream treatment plants (Whittier Narrows, Pomona, La Cañada, Long 
Beach, Los Coyotes, and San Jose Creek) are connected to the Joint Water Pollution 
Control Plant (JWPCP) located in Carson.  This system allows for the diversion of influent 
flows into or around each upstream plant if so desired. 
 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-5 

A. Description of Wastewater and Biosolids Treatment or Controls 
 

1. Treatment at the Los Coyotes WRP consists of primary sedimentation, activated 
sludge biological treatment with nitrification and denitrification, secondary 
sedimentation, inert media filtration, chlorination, and dechlorination.  Treated 
wastewater discharged to San Gabriel River is dechlorinated but the effluent 
delivered for reuse is not dechlorinated. 

 
2. Gaseous chlorine is used as a disinfectant in the Los Coyotes WRP.  The 

disinfecting agent is added to the treated effluent prior to the filters to destroy 
bacteria, pathogens and viruses, and to minimize algal growth in the filters.  
Additional disinfectant may be dosed prior to the serpentine chlorine contact 
chamber.  Prior to discharge, sodium dioxide is added to the treated effluent to 
remove residual chlorine. 

 
3. No facilities are provided for solids processing at the plant.  Sewage solids 

separated from the wastewater are returned to the trunk sewer for conveyance to 
JWPCP for treatment and disposal occur, under Order No. R4-2006-0042 (NPDES 
No. CA0053813).  Attachment C is a schematic of the Los Coyotes WRP 
wastewater flow. 

 
4. JOS has constructed a biological nutrient removal system with nitrogen de-

nitrification process (NDN) in order to achieve compliance with the ammonia Basin 
Plan objectives.  The system in the Los Coyotes WRP was completed in June 2003. 

 
B. Discharge Points and Receiving Waters 

 
The Los Coyotes WRP discharges tertiary treated wastewater to Reach 1 of the San 
Gabriel River, a water of the United States, through Discharge Point 001 (Latitude 33o 
52' 48" and Longitude 118o 06' 30").  Reach 1 is part of the San Gabriel River 
Watershed.  Discharge point 001 is located about 1,230 feet upstream of the Artesia 
Freeway, above the estuary.  During dry weather (May 1 – October 31), the primary 
sources of water flow in San Gabriel River, downstream of the discharge point, are the 
Los Coyotes WRP effluent and other NPDES-permitted discharges, including urban 
runoff conveyed through the municipal separate storm sewer system.  Storm water and 
urban runoff, which are regulated under an NPDES permit, Waste Discharge 
Requirements for Municipal Storm Water and Urban Runoff Discharges within the 
County of Los Angeles (LA Municipal Permit), NPDES Permit No. CAS004001. 

 
The Los Angeles County Flood Control District channelized portions of the San Gabriel 
River to convey and control floodwater and to prevent damage to homes located 
adjacent to the river.  Although this is not the main purpose, the San Gabriel River 
conveys treated wastewater along with floodwater, and urban runoff.  Notwithstanding 
that the San Gabriel River is concrete-lined from the point of discharge to the estuary, 
the watershed supports a diversity of wildlife, particularly an abundance of avian 
species such as the Least Bell’s Vireo, Tricolored Blackbird, and California Gnatcatcher. 
 Aquatic life, such as fish, invertebrates, and algae, also exist in the San Gabriel River. 

 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-6 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
 
Effluent limitations contained in the existing Order for discharges from Discharge Point 
001 (Monitoring Location EFF-001) and representative monitoring data (October 2003 
to June 2006) from the term of the previous Order are as follows: 

 
Table 2.  Historic Effluent Limitations and Monitoring Data 

Effluent Limitation Monitoring Data1 

(From 10/01/2003 To 06/30/2006) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 2 

Highest 
Daily 

Discharge 

BOD520oC  mg/L 20 30 45 <3 4 4 
Suspended Solids  mg/L 15 40 45 <2 <2 4 
Oil and Grease  mg/L 10 -- 15 8.4 -- 8.4 
Settleable Solids  ml/L 0.1 -- 0.3 <0.1 <0.1 <0.1 
Residual Chlorine  mg/L -- -- 0.1 <0.05 <0.05 >0.44 
Nitrate + Nitrite as 
N 

mg/L 8 -- -- 7.75 -- 7.75 

Total Ammonia mg/L -- -- -- 2.5 -- 2.5 
Mercury µg/L 0.051 -- 0.14 0.03(Est.) -- 0.03(Est.) 
Nickel µg/L 70 -- 194 26.5 -- 26.5 
Cyanide 3 µg/L 4.2 -- 8.5 3.6(Est.) -- 3.6(Est.) 
Bis(2-Ethylhexyl) 
Phthalate 

µg/L 5.9 -- 12 3.2 -- 3.2 

Antimony µg/L -- -- -- 2 -- 2 
Arsenic µg/L -- -- -- 2.1 -- 2.1 
Beryllium µg/L -- -- -- 0.1(Est.) -- 0.1(Est.) 
Cadmium µg/L -- -- -- 1 -- 1 
Chromium III µg/L -- -- -- 1.05 -- 1.05 
Chromium VI µg/L -- -- -- 7.7(Est.) -- 7.7(Est.) 
Copper µg/L -- -- -- 10 -- 10 
Lead µg/L -- -- -- 4 -- 4 
Mercury µg/L -- -- -- 0.03(Est.) -- 0.03(Est.) 
Nickel µg/L -- -- -- 26.5 -- 26.5 
Selenium µg/L -- -- -- 1.1 -- 1.1 
Silver µg/L -- -- -- 0.059(Est.) -- 0.059(Est.) 
Thallium µg/L -- -- -- 0.06(Est.) -- 0.06(Est.) 
Zinc µg/L -- -- -- 109 -- 109 
Cyanide2 µg/L -- -- -- 3.6(Est.) -- 3.6(Est.) 
Asbestos µg/L -- -- -- -- -- -- 

                                                 
1  “Est.” means the estimated concentration.  These monitoring data are less than the reporting level, but 

greater than or equal to the respective laboratory’s MDLs. 
2  The highest average weekly discharge concentration is reported for constituents that are monitored at weekly 

or more frequent intervals. 
3  Samples collected prior to April 2006 should be considered invalid because the preservation method used 

generated false positives. Samples collected beginning April 2006 are used to assess compliance. 



Joint Outfall System ORDER NO. R4-2007-0048 
Los Coyotes Water Reclamation Plant NPDES NO. CA0054011 
 

Attachment F – Fact Sheet (Adopted Version: September 6, 2007) F-7 

Effluent Limitation Monitoring Data1 

(From 10/01/2003 To 06/30/2006) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 2 

Highest 
Daily 

Discharge 

2,3,7,8-TCDD 
(Dioxin) 

µg/L -- -- -- -- -- -- 

Acrolein µg/L -- -- -- 0.49(Est.) -- 0.49(Est.) 
Acrylonitrile µg/L -- -- -- <5 -- <5 
Benzene µg/L -- -- -- <0.5 -- <0.5 
Bromoform µg/L -- -- -- 1 -- 1 
Carbon 
Tetrachloride 

µg/L -- -- -- 0.2(Est.) -- 0.2(Est.) 

Chlorobenzene µg/L -- -- -- <0.5 -- <0.5 
Dibromochloromet
hane 

µg/L -- -- -- 4 -- 4 

Chloroethane µg/L -- -- -- <1 -- <1 
2-chloroethyl vinyl 
ether 

µg/L -- -- -- <1 -- <1 